
RS-1800L

CORDLESS RECIPROCATING SAW
2012. 04. 30

RS-1800L

CORDLESS RECIPROCATING SAW
2012. 04. 30



RS-1800L

Item RSP

no. (%)

1 2131571 HOUSING(R&L) ASS'Y,RS-1800L 1 5

2 3109129 POTHOOK ASS‘Y,RS-1800 1 3

3 2416742 THREAD FORMING SCREW(M5x45) 1 1

4 2416743 TAPPING SCREW(M4x40) 1 1

5 2009201 SWITCH,RS-1800L 1 5

6 3110495 PCM(D) ASS'Y,RS-1800L 1 5

7 2131575 LANTERN RING,RS-1800L 1 1

8 3005835 MOTOR ASS'Y(18V),RS-18 1 5

9 2416744 THREAD FORMING SCREW(M4x16) 4 1

10 2416751 PLAIN WASHER(5650006001),RS-1800L 4 1

11 2416745 TAPPING SCREW(4.2x40-F-H) 4 -

12 2131587 LEFT FAN BAFFLE,RS-1800L 1 1

13 2041715 LEFT GEAR CASE,RS-1800 1 5

14 2416755 PIN(5670157001),RS-1800L 2 1

15 2416752 CIRCLIPS FOR HOLE,RS-1800L 1 1

16 2131588 DUST COVER,RS-1800L 1 1

17 2417708 BALL BEARING(6000ZZ) 1 1

18 2416753 WASHER(3700353001) 1 -

19 2416746 SCREW(M4x10) 1 -

20 2416754 SPRING WASHER(5650007007),RS-1800L 2 -

21 2065220 BEARING CLAMPING PLATE,RS-1800L 1 1

22 2416747 THREAD FORMING SCREW(M4x12) 3 -

23 3109130 LINK GEAR ASS‘Y,RS-18 1 5

24 2417709 NEEDLE BEARING(HK0709) 1 1

25 2416764 GASKET,RS-1800L 1 1

26 2131593 KNOB,RS-1800L 1 1

27 2131571 HOUSING(R&L) ASS'Y,RS-1800L 1 -

28 2416748 TAPPING SCREW(ST4.2x19-F-H) 11 1

* RSP : Recommended Spare Part

Part no. Description

PARTS

Q'ty Remark



RS-1800L

Item RSP

no. (%)

29 2041716 RIGHT GEAR CASE,RS-180 1 5

30 2416749 THREAD FORMING SCREW(M5x16),RS-1800L 6 -

31 2131589 RIGHT FAN BAFFLE,RS-1800L 1 1

32 2416756 ERING,RS-1800L 1 1

33 2416757 SPRING(3660294002),RS-1800L 1 1

34 3240317 PUSH BUTTON(3402190001),RS-1800L 1 1

35 2416758 BUSH(3550785001),RS-1800L 1 1

36 2416759 LOCK PIN,RS-1800L 1 1

37 2131576 BLADE LEVER,RS-1800L 1 1

38 2416760 TORSION SPRING,RS-1800L 1 1

39 2021301 SHAFT,RS-1800L 1 1

40 2416765 GUIDING ROLLER,RS-1800L 2 1

41 2416761 PIN(5670147001),RS-1800L 1 1

42 2065218 DRIVE BRACKET,RS-1800L 1 1

43 2416762 SPRING(3660295002),RS-1800L 1 1

44 3109131 PENDULUM LEVER ASS‘Y, 1 5

45 2071011 SEAL RING,RS-1800L 1 2

46 3109132 PLUNGER ASS‘Y,RS-1800 1 5

47 3200204 PIVOT SHOE,RS-1800L 1 3

48 2075013 BOOT,RS-1800L 1 2

49 2416750 THREAD FORMING SCREW(M4x10),RS-1800L 3 1

50 2416763 PLATE SPRING,RS-1800L 1 1

51 2065219 FRONT HANDLE SUPPORT,RS-1800L 1 1

52 2131590 LEFT INDICTOR COVER,RS-1800L 1 1

53 2131592 RIGHT INDICTOR COVER-RS-1800L 1 1

54 3110369 BATTERY PACK ASS'Y(CAP INCL,18V,2.6Ah),DID- 2 5

55 3119325 CHARGER ASS'Y(220-240V,EN2PIN,C14435),DID- 1 5

56 3111457 CORD ASS'Y,230V(EN,H03VVH2- 1 2

* RSP : Recommended Spare Part

Q'ty Remark

PARTS

Part no. Description



RS-1800L

Item RSP

no. (%)

ML MANUAL 1

PLASTIC KIT ASS'Y 1

* RSP : Recommended Spare Part

RemarkQ'ty

STANDARD ACCESSORIES

Part no. Description


	RS-1800L_explodeview.pdf
	RS-1800L_PART_LIST.pdf



